SERIES

Gear Drive

12FC42
Mig. No. 1691654

42" Mower
Mig. No. 1691662




Product Identification:

When ordering parts, keep your products serial number and marnefacturer's nuriber [a mind. Variations may occur in a part betwsan
early & later mode! products, causing tha product serial number to be Osted in the parts description whengver these varistions oocur.

Resord your LD, numbers here for quick, fulure referencs, ( ~
Froduct Mfg. No. M Mower Mfg. No SN
Attentlon:

Standard torques appear in a chart at the end of the manual, white important individual torques ara givan on specilic parts drawings.
CRITICAL and MAJOR natations point out important facts or instructions which relats to personal salety and proper machine
operation. Any CRITICAL notation E which may appear in this boek, pinpoints character(stics which, if not properly fallowed,

can creata a safety hazard. Any MAJOH notation m which may appear in this book, marks characteristics which, if not propedy

followed, may result in operating fallure, shortened product file, or greatly reduced quality of the unit. For your convenience, asssmbly
notes are included in parts drawings to assist in repair and assembly of unit.

SIMPLICITY BRAND PRODUCTS
OILS - SPECIFICALLY BLENDED OF HIGH QUALITY BASE TCUCH-UP PAINT keeps squipment in shawroom condition.
ulLst&IJ::DITNES. y Spray Cans | Quarta | Daubers-12 Per Gtn,
Spaectal Worm Gear Qll: Requirad for protection of brass gears
and mating part For Products Bulh After 8/M/89. :
« Cold Weather Warm Gear Gil for srowthrowers with worm Deep Orange 1685612 | 16B5616 Mixed

gesr drive. § Oz. Botle, Part #1704635, Case of 12-8 Oz, 13 Oz. Can 1685611 & Deep Or., & White

Bettles, Part #1635406. Case 12 Cans 1685614 172 Oz, Bottles
Multi-Purpose Hydraulic/Transmisslion Ol for use in most "Gloss Black™ 1685641 | N/A
hydraulic applieations, and hydrostatic iransmissions. Specific 13 Oz, Can 1685639
Simplicity applications: Al hydrostatic transmissions, all hevel gear Case 12 Cans 1685640
cases. Case of 12 Quarts, Part #1685518, 2-1/2 Gallon Con- "White" 1685032 | See Aboye
tainar, Part #1685539. 13 Oz Gan 103049
SAE 5W-20 SF/CD Cold Weather Engine Oil for use in all four Case 12 Cans 1685178
tyele and diesel englnes at 30* temp. and under. Sasa of 12
quarts, Part #1685575. Consull decal ont eguipment for proper color. i
SAE 15W-40 SF/CD Englne Cil for gas and diessl sngines, warm ( i
weather, sea engine manufachurer recommendations. Case af 12 o

guarts, Part #1655554,

SAE J0W SG/CC Detergent Engine O for use in four cyele lawn
and gatden sngines at cperating temp. of 32° and above, Alao
recommended for use In hydrostatic transmissions where 30W ail
is spevilied. Cage of 12 quarts, Part #1635659,

DEGREASER, DEGRIMER, PARTS CLEANER ramoves greass,
oil, dirt and gefme without harming paint or decals.

1 Quart wTrigger Spray 1685619
1 Gallon Buttle 1685621
Extension Sprayer for
Gallen Baottle 1685623
AVAILABLE ACCESSORIES:
DESIGNER SEAT COVERS are dauble stitched, easy care HOUR METER KIT, Part #1685535.
vinyl. Keeps new seats new, makes womn seats look new. GREASE GUN KIT has 72" flexible hose to get into tight
Smail Seat Cover w/Pocket, Part #1685540. Fits all Rear spots with sase, Kit contains: gun and 1-8 Oz, tuhe of
Engine Riders, FC, RT Seres Tractors. grease. Fart #1885510. Far replacement tube, order
Large Seat Cover wiPocket, Part #1685541. Fits all 12.5 Part #103077,
& 16 LT and GT Series Tractors. CHROME “"Moon™ Hubcaps
Seat Covar, Part #1688577. Fits all 18 & 20 GTH Traclors. 4" Him 163114
PNEUMATIC TIRE SEAL seals all lsaks including bead leaks 6" Him 156219
and punctures up to 3f16 inch diameters. Prevents Rats for 8" Rim 156211
tread life of tire. Available in follawing amounts. 10" Rim 1667752
Caseof12.11 Oz. Tubes 1685537 12"Rim 154505 .
Case of 24 -11 Oz, Tubes 1865525 ( :
5 Gallon, Pail 1685527 oy

Extend Equipment Life - Use Only Genuine Simplicity Parts & Accessorles
Avallable at Your Local Simplicity Dealer




Table of Contents

FRAME GROU P .t i et et e e e 2
Frame, Flattorms, Latch, Rear Weights, Gas Tank, Support

STEERING GROUP ..................... e e et e aw e e e bt b e 4
Steering Shaft, Steering Wheel, Arm Assy., Bearings

REAR AXLE & REAR WHEEL GROUP ... i e e e &
Hear Axle, Drag Link, Spindles, Tie Rod, Steering Arm Assy., Rear Wheels & Tires

ENGINE GROUP i et i et e r e e e e e et a et 8
Engine, Heat Shield, Exhaust System, Drive Fulley, Elsctric Clutch, Dil Drain

FUEL SY STEM GROU P et e et e et e aeas 10
Fuel Tanks, Fuel Hose, Shut-3ff Valves, Grommets

TRANSMISSION GROU P L e e e et e et e et 12

Transmission, Fan, Fan Guard, Transmission Pulley, Drive Pulley,
Control Arm Assy., Tow Latch, Belt

DIFFERENTIAL & FRONT WHEEL GROUP ... e e e, 14
Axle Assembly, Chain, Brake Drum, Front Wheels & Tires

BRAKE & CLUTCH GROUP . e e e e e e e e 16
Clutch Rod, Brake Band, Rod & Link, Brake Shaft & Pedal

IMPLEMENT LIET GROUIP e e e e e e e e e 18
Litt Handle, Cover, Shaft Assy. & Rod,

SEAT & DECK GROUIP i it i e e e e e 2q
Seat, Dack, Hinges, Latches

CONSOLE & CONTROLS GROUP ... ittt et 22
Shift Rod, Throttle Arm, Steering Column, Conaale, Control Rod, Foot Mats

ELECTRICAL GROUP - FRONT HARNESS ... . e e e e aaeaans 24
Dicde, indicator Lights, Mirco Switch, Key Switch, Headlight Assy., PTO Switch

ELECTRICAL GROUP - MAIN HARNE S S ... .. e e e e 26
Battery, Main Harness, Seat Switch, DSl Module, Cables

42" MOWER HOUSING & COVER GROUP .. .. . e e e e e e 28
Housing & Cover Assys., Baffles, Blades, Deflector

42" MOWER SUPPORT GROLI P . e e e e e e 30
Mower Arm Assy., Support Assy., Rocker Arm Assy., Axle Assy. & Wheels

42" MOWER DRIVE GROUIP ..ot e e e et ettt e e e e e 32
Fulley Assys., Clutch Arm Assy., |dler Supports, Belt Stops, Beit

42" HEIGHT ADJUSTING & ROLLER GROUP ... ...t et e 34
Mower Arm Assy., Rollers, Adjusting Rods, Quadrant, Control Lever

42 ARBOR GROLI P L e 36
Arbor Housings, Shaft & Bearing Assy, Blade Adaptors

DE AL GROU P ... e e e e 38

TRANSMISSION GROUP (Model 700-018) . ...t e e e e e e 40

PEERLESS DIFFERENTIAL (Model 100-080) . ........ourueiiti ittt e e e e 42



Frame Group

A-"1E30

T Mounts 1o waldment

b o undar frant frame
x%é:.ﬂﬂ’ '
Soe Mower 22

Drive Grovp




Mig. No. 16918654, 16815658

Frame Groug
Raf. Part
No. Ho. {Hy. Description
1 1703308 1 PLATFORM [1691654)
71703308 1 FLATFORM (1691658)

2 1831333 4 CARRIAGE BOLT, 5A6-18 x 34
a 17Q4173 1 BRACKET, Pivat
4 108717 o SPACER
5 170397 o STOPR, Pivot
& 1528540 4 WASHER, Plain
T 1828635 2 SCREW, Tapiite, 516-16 x 1-1/4
8 191277 4 MUT, Hex, Whizlock, 51618
9 1678424 1 RETAIMER, Cahle

10 1664004 2 CLIF

11 1703310 1 SPRING, Tarslon

12 1703309 1 ROD, Latch

13 1703522 2 WEIGHT, Rear

14 1703774 1 BRACKET, Roller, Front

15 1703775 1 TUBE, Pivot

15 1704505 a BUSHING, Flanged

17 1703777 1 ERACKET ASSY.

18 1654847 2 SCREW, Taptite, 5/16-18 x 3/4

19 1703180 2 SUPPORT &AS8Y., Gas Tank

20 1924856 4 SCHEW, Taptite, 516168 x 172

= 1703358 i FRAME ASSY,

22 1922755 2 WASHER, Plain, 3/8

23 1666294 1 SPACER

24 1654847 1 SCREW, Taptite, 5/16-18 x 3/4



Steering Group

A= 1004

21

Grease WOTE: Maximum allowable slearing

l% / shaft torque (e luad) 15 in. hs.
19
8

B

Targque to
30-A0 M. Ibs.

NOTE: Use standard hardware
torque spec. chart unless
otherwise notad.



Mfg. No. 1691654, 16316858

Steeting Gratp
Raf. Part
Na. No. Qty. Bescription
] 185717 1 CAP, Steering Wheel
2 1670084 1 STEERING WHEEL
3 1223690 1 CAPSCREW, Hex, 5/16-18 x 3-1/2
4 1831333 2 CARRIAGE BOLT, 5/16-18 « 3/4
5 1831277 2 MUT, Hex, Whizlock, 5/16 x 18
G 1920338 1 CAPSCREW, Hex, 1/2-13 x 1-1/2
¥ 1703004 1 ARM ASSY,
& 1702788 1 WASHER, Mylon
g 1703112 1 SPACER
10 1671737 2 BEARING
11 221133 1 FITTING, Lube
12 1827469 1 CAPSCREW, Hex, 1/2-13 x 2-1/4
13 1860379 1 HUT, Esna Hex, 1/2-13 {Thin)
4 1860170 1 WASHER, 1/2 x 1
15 1916966 1 LOCKWASHER, 142
16 1703305 1 PINION, Steering Shaft
17 1933260 2 SCREW, Whizlock, 3/8-16 x 3/4
18 1702734 1 SPACER, Steerlng Shaft
19 1703226 1 BEARING, Flange
20 1418455 1 PiN, Cotter
21 170287 1 SHAFT ASSY ., Steering
22 1702385 1 BEARING, Flange
23 1678361 1 TUBE, Steering Shaft
24 1318326 2 WASHER, 5118
25 1919438 1 MUT, Hex Esna Lock, 5/16-18



FRear Axle & Rear Whee! Group

MOTE: Usa standard hardware

Sea Ad|usimants section 4—% b A-1500

of Operatar's Manoal. Torquo o &-T It. |bs,

=—me..__ For installation
apply Losktite to

Ref. Mo 8, 2 places.

Graoase rear axla
thru lube filting
{Ref. Mo, 109

4 plapes,

Coat Aef. No. 20
with anll-zzize
compound, 4 plagas,

Greasa rear wheel

orque spac. char unless Aasemblies.
otherwise noted.



Mg, No. 1691654, 1691658

Rear Axie & Rear Whee! Group

Raf. Part
No. Na. Gty. Desciption
1 1702778 1 DRAG LIMK
2 1819262 & NUT, Jam, 1/2-20
2 1702778 2 RCC END, Ball Joint
4 1920328 1 CAPSCHREW, Hox Hd., /213 x 1-1/2
5 1703203 1 STEERING ARM ASSY.
) 1611710 3 E-RING
7 |0e72 1 KEY, HiPrg, 3/16 x 5/B
8 1228804 2 SETSCREW, Cup Pt., 1/4-20 x 516
9 176440 8 BEARING, Nylon
10 Q21133 4 LUBE FITTING
1 1678228 1 TUBE, Pivat Suppart
12 1926158 1 CAPSCREW, 1/2-13 X 4
13 1703175 1 REAR AXLE ASSY.
14 1930651 2 MUT, Centerlock, 3/8-16
15 1703964 1 SPINDLE ASSY., LH.
16 1924940 2 WASHER, 3/3
17 1920415 2 CAPSCHEW, Hex, 3/8-16x 1-1/4
18 1703178 1 RCD, Tie
18 1860378 2 CAPSCREW, Whizlock, 3/8-18 X 718
20 1678333 4 EPACER
21 1703172 1 STEERING ARM ASSY
22 1678313 1 RGO, Tle
23 1702604 2 WHEEL & TIRE AS3Y., White {13 x 5.00-8)
1702606 2 WHEEL & TIRE ASSY,, Silver {13 x 5.00-8)
24 1930644 ] NUT, Esna, Lock, 1/2-13
a5 17030654 i SPINDLE ASSY., B.H.
26 1960373 1 MNUT, Esna, Lock, 1/2-13 (Thin}
57 1960170 ] WASHER, 1/2
28 1664090 2 TUBE {Service only, see note below)
23 1651786 2 TIRE, 13 X 5.00-5
30 1702608 2 WHEEL ASSY., White (12 x 5.00-8)
1702607 2 WHEEL ASSY., Sitver (13 x 5.00-B)
3 172353 2 YALVE STEM & CAP
32 1679713 4 BEARING
33 2E0202 2 WASHER, 374
34 1611710 2 RIMG, Retaining
35 1673333 2 CAP, Threaded

*NOTE: Simpllcity Tire Sealant can be used to repair Ures In place of tubes. See Ingida frant
cover of this manual for part number,



Engine Group

Securd wire harness
to belt stop (Raf. N, 11)

Coal wlith anti-sezie
compound. Torque ta

7-11 1. Ibs, \

A-TT 1487

Mounts gn
engine sluds.

|

Mufller comes
Electric with aenglma.

Clutch Azsy.

& oy

2 '
_ & T =i
See paga 12, Ref. No, 17 W* 4 B ’
. _;:.,- —~ L hl r, | |
L ¥
— N 17 I
EI:_ - ;1.‘ Ilf; ! T‘T forquete qq  Goat Ihreads
i - I 25-40-f. Ibs. wilh soalant,
a

- i I
Index 116" - 1/8" from bell. i

]
14

1 I both enda.

14 Toarquo to

15 e 25-40 1t Ibs.
{3 places).

wlth ties (Fef. No. 24). \

™ Install pulley with hub chamier
toward engine hasa,

30 3

MOTE: Use standard hardware

torque spes, chart unlass ZE‘Tﬂrque 1o 45-50 ftIbg,
olherwise noled. (F4.8Nm.)

Torque rod extands
through left hand
side ol Irame,



Mig, No, 1691654, 1691658

Engine Group
Red. Part
do. No. Q. Description
1 12930521 2 SCREW, Whizlock, £/16-18 x 5f4
2 1655860 T PIFE, Exhauat
3 1650670 1 GASKET, Mufflay
4 1931277 2 NUT, Hex Whizlock, 5/16-15
5 1927429 4 SCREW, Taptite, 1/4-20 x 5/8
<3 17001 54 1 BHACKET, Muifer
7 1676335 2 ROD, Battery Hold Down
B 1924855 2 SCREW, Taptite, §H6-18x 1/2
8 1980264 4 MNUT, Flange Whizlack, 1/4-20
10 1703720 1 HEAT SHIELD ASSY.
11 1705268 1 STOP, Belt
12 166429682 1 DRAIN, Ol
13 1657346 1 CAP, Hex, 3/8
14 1924940 4 WASHER, 3/8
15 930595 3 SCREW, Tagptite, 3/8-16x 1-1/2
18 172844 1 STOP, Belt
17 960356 1 SCREW, Taptite, 3/8-16 % 2-1/2
18 1668804 1 SPACER
18 1E6TB30G 1 STOP, Belt
20 * 1 EMGIMNE, 12 HP Briggs & Strattan {Includes
mufflar)
21 20427 1 LOCKWASHER, Ext. Taoth, 3/
oa 916965 i LOCKWASHER, 3/8
23 916950 i MUT, Hex Hd., 3/8-16
24 1704735 2 TIE
25 1702961 1 PULLEY ASSY., Drive
25 1703074 1 ELECTRIC CLUTCH ASEY,
{Inci. Ref. Nos. 32 - 34)
27 1708264 1 WASHER, THE
28 19650351 1 CAFSCREW, Hex, THS x 3-1/4
29 18181988 1 LOCKWASHER, 7H6
30 1703107 1 ROD, Torque
31 1918196 1 GLIP, Halr Pin
32 167911 1 FIELD ASSY., Clutch
33 1585485 1 ROTOR ASSY ARMATURE ASSY. KIT, Clutch
34 1679104 1 ACCESSORY KIT

* Eea your local Briggs & Stratton distributor for engine parts & service.



Fuef System Group

A-TT1d00

9 Torque to

/ 23-33 in. Ibg,
@ / 2 places.
i

Comes wlth engine, scréiced by
local Briggs & Stratton dealer.,

METE: Usa slandard hardwars
torque spec. chart unless
otherwiza noted,

10



Mig. No. 1691654, 1631658

Fuef System Group

Ref, Part

Ne. Ho. Qty. Descriplion
1 1702507 2 CAFR, Fuel Tank
2 1702506 1 TANK, Fual {R.H.) (Inzl. Qty. 1, Ref, No. 1)
3 1702505 1 TANK, Fuel {L.H.) {Incl. Gity. 1, Ref. Ne. 1)
4 1960112 g CLAMP, Hose
5 1678456 2 HOSE, Fuel
& 1678455 2 YALVE, Shutoff
7 1650793 2 GROMMET
& T&78320 1 FITTING, Tee
9 1678380 4 SCREW, Speciai

10 * 1 HOSE, Fuel

11 * i HOSE, Fuel

* Order part number 1676861, 45" fuel hose, and cut te length.

11



Transmission Group

i

Tarque to 14-20
L. Ibs. {2 placas).

Soe Mote A T‘f Sae Mote A
3
4
NOTE A Aszemble thread 5 ASSEMELED
{forming screws carelully . E

in aluminuen transmission cover. ™

Ser Dillerential &
Frent Wheel Group
for part no.

Tarque 1o 7-14
f. Ibs. {2 places).
Sag Nota A

weldment
undar frame. -

-

ot —
n, Tl —_

e '-“_:-_“_H__,.,-""J

~_ 3
T
~L
e

™ -

|

|
Torque o 14 - 20 |

fi. Ibs (3 places). -"""“*30
Sco Mota A

Torque 1o 14 - 20
ft. Ins. See Mole A

Aszzamble Ref. Mo.
19 with long hub down.

{pat wilh anti-seize
CHAIN ASSY. & ADJUSTMENT camnpaund.

Agsemble masler link with closed end gf ¢lip faging (o The
direclion of Torward chain movement With Rel. Me. 9
(cardaqe ball} loose, relate axla sprockat counterclock-
wlsa while halding Ral. Moe. 15 {nylon roller] againsd lhe
chein until the fardhes] forward position ol the roller & MOTE: Uza standard hardwara
located. At this paint, bold the aylon raller lirmly agalnst torgua spec. chart unloss

tha chaln whlle llghtening Ral. Ho. 9 {carriage bolt). otherwise noted.

12



Mig. No. 1691654, 1691658

Transmission Group

Ref. Part
Mo. No. Cty. Description
1 1930607 2 SCREW, Taptite, 5/16-18 x 5/8
2 1678285 1 ERACKET, Cable
3 1822234 1 CAPSCREW, Hex, 1/4-28 x 5/8
4 1816964 1 LOCKWASHER, 1/4
5 1919381 1 WASHER, 5/18
& 1678283 1 LEVER, Shift
7 1924856 3 SCREW, Taptite, 5/16-18 x 1/2
3] 1678372 1 GUARD, Chain
g 1860315 1 CARRIAGE BOLT, 3/8-18 x 2.0
10 1677367 1 SUPPOAT, Transmissian
11 1927425 2 SCREW, Taptite, 1/4-20 x 5/8
12 1936482 2 SCREW, Taptite, 5/18-13 x 3/4
13 1932611 2 WASHER, 3/8
14 170389 1 SFACER
15 170077 1 ROLLER, Nylon
iG 1979439 2 MUT, ESNA Lock, 3/8-15
17 1676331 1 SPRING
18 1821971 1 CAPSCREW, 3/8-16 x 1-3/4
19 1668827 1 PULLEY, 1dlgr
20 1636054 1 STOPR, Beft
1 18921332 1 CAPSCHEW, Hex, 5/16-13 x 3/4
a2 18922130 1 CAPSCHEW, 3/8-16 x 2-1/4
23 1924940 2 WASHER, 3/8
24 1916803 1 LOCKWASHER, 3/8
25 1678054 1 CLUTCH ARM ASSY,
26 1678057 1 SPACER
27 Q27104 1 RING, Retaining
28 16768350 1 PULLEY ASSY., Transmission
29 B05123 1 KEY, Woodruff No. 9
30 1830521 3 SCHREW, Hex Whiztack, 5/16-18 x 3/4
3 1 TRAMSMISSION, 5 Speed
34 1960373 1 SCREW, Taptile, 5/16-18 x 1
34 1920151 2 NUT, Jam, 5/16-18
34 172845 a STOP, Belt
35 1981277 2 MLT, Hex Whizlock, 5/16-18
a6 1704808 1 STOF, Belt
37 1678354 1 BELT, Drive
38 1704865 1 EYEBOLT
34 1662377 1 ERACKET

13



Diffsrential & Front Wheels Group

A-"1500
Cnat frant axles
with anti-seize
compound befare
assembling whaals.
h .
I Targue bo 10-14
i ft. 165, 4 plages.
i
1
l See Breke &
: Cluteh Grop.
L
L

Llza as
requirad.
See Mole A

Y
I

I

|

I
Retaining ring must be™ - I
priperly sealed n groove !
af tha Irgnt axle, -~ I
N

e

20

MOTE A: Left whesl to be installed fiest with end play
taken out ko left, Inatall right wheet and add washer{z)
{Ref. Mo, 23} a5 raquired 1o romove end play.)

MOTE: See Chain Assy. &
MWOTE; Usa standard hardware Adjustment note on page 12.
torgua spac. chart unless
otherwise noted.

14



Mfg. No. 1691654, 1631658

Differertial & Front Wheeis Group

Ref. Part
Ho, Ha, Q. Daseription
1 * ] AXLE ASSY. Differential
2 1704287 1 CHAIN, Roller (#40)
3 1668286 1 SPROCKET, 54 Tooth
4 1678408 1 SHIM, Sprocket
o 1663295 1 DRUM, Brake
L] 1831277 4 NUT, Whizlock, 5/156-18
¥ 1701772 1 SPACER, Axe
B 103202 2 BEARING
9 16E5506 2 FLAMNIGE, Bearing
10 1924858 5 SCREW, Taptite, 5116-18 x 1/2
1 1668487 1 SCREW, Taptite, 5/16-18 x 3/4
12 1673447 1 STOP, Brakea Band
13 1611710 2 HING, Retainlng, Wheel
14 SEg202 5 WASHER, 24
15 8221042 2 KEY, 3MBx3/116%1-112
16 1705046 2 WHEEL ASSY., Whita
1705047 2 WHEEL ASSY., Sitver
17 164247 2 TUBE (Service only, see note below)
18 172353 a VALVE STEM & CAR
14 tB05965 8 TIRE, 16 x 6.50-8
20 1705037 2 WHEEL & TIRE ASSY., White, 16 X 6.50-8
{Incl, Fief. Nos. 16, 18, 19)
1705038 2 WHEEL & TIRE ASSY,, Stlver, 16 X 6.50-B
{Incl. Ref. Nos_ 16, 18, 19}
21 1704883 1 MASTER LINK, Chaln {#44)
22 16733322 2 CAP, Threaded
23 1260114 3 WASHER, Shim, 3/4 x 1-1/18 {Use as needed)

* See page 42 for parts breakdown. For parts & service ses your local Tecumseh/Peerless
distributor,

NOTE: Simplicity Tire Sealant can be used t6 repair tires in place of tubes. See Inside
front covar of thls manual for part numkbar,

15



Brake & Chitch Group

2155

ASSEMBLED WIEW

hust pivit freely
afler assambily.

bottom in pedal, Ref. No. 21.
ﬁndhcf .’iﬁd n':juslt b Tightan to snug lit bet be sure
sl wilh podal. red guide, Ref. No. 5, is lree to pivot, 4 Boe Transmission Group
- 28
21 15 | @5
20 26 1 B -
% 0l A e
Py et
K o AT
[ \fA ' I\ o Y
1 I
I
|
|
|
; ; | 2 2
1 .

Install in hole sccond Irom

24% - ‘ . Saa Motc AL ijj‘fs" (/ 5
o
23,/ FPpao s

Rofer to illustration

and parts list on page 7
17 fur new brake shaft
assambly (Aef, Mo, 21)
assembled with plvot
apacers (Rel. Mo 23
page 17}
T,
-,
MOTE A: Cluteh Adjusiment - With pedal
released, Highten nut {Rel. Mo, 1) on dulch
rod (Ref. Wo. 4) until spring (Ref. No. 2 is
compressed to a height of 1-5/15" f& 1-3/16"
on the long sida of SEIIHQ. 14 Brake arm, Ref. Mg, 11, must pivot : 8
15 freely in brake band, Ref. No. 8.
Brake Ad)ustment — Poll brake rad {(Ref. No 13 ool
a5 1ar as possible and tighten nut {Ref. No. 15) until MOTE: Use standard hardware
thereis a 11/32" to 13/322" gap belween nut (Ref. Mo. torgue spec. chart unloss
158) and red guide (Ref. No. 14). gtherwise noted.

16



Mig. No. 1691654, 1631658

Brake & Clutch Group
R, Part
Na. No. Oty. Deszcription
1 1835048 2 NUT, Hex Lock, 5/16-18
2 157041 1 SPRING
3 164117 1 GUIDE ASSY., Rod [CluteR)
4 16878287 1 ROD, Clutch
5 1913326 4 WASHER, 11/32 x 3/4
3] 1918447 a2 PN, Caoter, 344
7 1960236 1 CAPSCREW, Hex, 1/2-13 x 3-1/2, Gr. 5§
8 1667132 2 PIN
8 1679357 1 BAND ASSY., Brake
10 1678400 2 SPACER
11 167827 1 LIMK, Brake Arm
12 1824840 1 WASHER, 3/8
13 1703375 1 ROD, Brake
14 1700114 1 GUIDE ASSY., Rod (Brake)
15 1919438 1 MLIT, Hax, Lock, 2/8-18
16 1960170 1 WASHER, 1/2
17 1919438 1 MUT, Hex, Esnz Lock, 5/16-18
18 1960372 1 NUT, Hex, Esna Lock, 1/2-13
19 1678327 2 BRACKET, Braka
20 1924856 ) SCREVY, Tapiite, 5/16-18 x 1/2
b4 | 1705406 1 SHAFT ASSY ., Brake
a2z 1678328 1 SPACER
23 160260 1 PUSHNUT
24 1678341 1 SPAING
25 1704849 1 FPALD, Pedal
26 1665844 1 SPACER
27 1678340 1 LATCH, Brake
28 1703900 2 SPACER

17



Implemant Lift Group

A-"T1E%2

14-374"

MOTE: Pre-assembtle rods
Lo 14-3/4" dimension. 1
g 3
-
7 q X{,f %
- T

MOTE: Use standard hardware
torque speg, tharl unless
gtherwisa notad.

18



Mig. No. 1631654, 1691658

Implement Lift Graup
Ref. Part
No. MNo. Qty. Descriplion
1 18960023 2 PLISH NUT
2 1704038 1 PIN, Handle
3 1704915 1 BPACER
4 1705005 1 HAMDLE
5 1704869 1 HANDLE ASSY., Lift
G 17048568 i BHAFT ASSY., Lift
7 1915447 5 FIN, Cotter
g 1678337 2 CHAIM, Lift
g 1918326 a WASHER
10 1918136 1 COTTER PIN, Hairpin
11 1921332 2 CAPSCREW, 5ME6-16x1
12 1653185 2 BUSHING, MNylan
13 1924359 2 WASHER, Plaln
14 1703805 2 KLIPRING, 1/2
15 1704871 1 BAH ASSY., Lift
16 170175 h; LIFT ROD ASSY.
17 193121 ] MUT, Whizlock, 3/8-16
18 1704153 1 LIFT ROD, Lawer
15 1919450 2 NUT, Hex, Esna Lock, 3/8-16
20 168188 ] YOKE ASSY., Pivot
21 1704442 1] SPRAING
23 1704505 2 BUSHING, Flangad
23 170138 1 BOLT, Shoulder
24 1704363 1 COVER, Lift Lever
25 1928477 3 SOREW, Taptite #10-24 x 1/2
26 1704883 8 NUT, Fush
27 1704365 1 STRIP, Rubber, R.H.
28 1704364 i STHIF, Rubber, LH.
23 1704882 8 RIWVET, Push
an 1704199 ] CLAMP, Cover
M 1924840 1 WASHER, Plain, 3/8
az 1935045 2 MUT, Hex, Flange Lock, 5M16-18

19



Seat & Deck Group

A-TT1503

MOTE: Use slandard hardware
lorque spec. chart unlass

otherwise noted,

20



Mig. No. 1691654, 1621658

Seat & Dack Group
Ret. Pant
No. Ho. Qty. Description
1 1702021 1 SEAT
2 1925205 4 CAPSCREW, Hex Hd., 511618
3 1923353 2 NUT, Hax Centerfock, 1/4-20
4 17015560 2 HINGE, Seat Deck
5 1701560 2 HINGE, Lower Seat
6 1O31277 8 NLT, Hex, Whizlock, S/16-18
7 332704 2 RING, Retaining
& 1924856 2 SCREW, Taptite, 5/16-18
8 1703722 2 SPRING, Latch
10 1821319 1 WASHER, 1/4
11 198151 2 WASHER,1/4 £ 1-1/4
12 1685624 2 LATCH, Seat, Pull Tight
13 1675044 4 RIVET, Seat Lateh
14 1705060 1 DECK, Seat [1691654)
71705060 1 DECK, Seat [1691658)
115 1918328 12 WASHER, Flat, 5H6
i 1-] 1923701 2 CAPSCREW, 3/8-16x 2
i7 19198439 2 MUT, Heax Esna Lock, 3/8-16
18 1701559 2 HINGE, Upper, Seat
19 1666650 2 SFRING, Seat
20 16656691 2 COVER, Spring
21 1703530 1 ROD, Seat Deck
22 1921560 1 CAFSCREW, 1/4-20x1-1/4
23 1302158 1 MOLDING, Dock
24 1702533 1 LATCH, Seat
25 1980282 4 CARRIAGE BOLT, 516-18 x 3/4

21



Console & Controls Group

EhifL lgver offort Transmission MUST romaln in L
1o bea 15-25 [ba, neutral when shift [ever (Ref. Mo, 2)
at knob. iz against upper & lpwer neutral
stops of siearing column console
I__@ (Raf. Mo. 36).
NOTE: When assembling Ref, No. 38,
‘-tx\ be sure cupped side of spacer
-}} taces shifl laver {Rel. No. 133,
4

Lubricate

Attach cable
to inside of
slearlng column.

Throtlle cable should be
adjusted for maximum engine
speed when throttle arm

[Rat. Mo, 19) |5 agalnst

detent in console {Ref. Mo, 35).

ASSEMELED

40/%\ _
Mount in

right hand
rear steering
MOTE: Use standard hardwera column hols,
torque spec, chart unless
olherwise noled.



Mig. No. 1691654, 1691658

Console & Controfs Group

Ret. Part
No, No. Oty. Description
1 1702618 2 KNOE, Contral
2 1703747 1 ROD ASEY | Shift
3 1824433 ) WUT, Hex, Flber Lock, 5/16-18
4 1665885 i SPACER
L 1702002 1 PNOT, Shift {Incl. Ref. Mo. 38)
G 1678425 1 BPACER
7 1678425 1 SPRING, Torslon
i 1919326 1 WASHER, Flat, 5/16
9 1921878 1 CAPSCREW, Mex, 5A6-18x 2
10 3250943 1 TIE, Self-Locking
1 1678360 2 WASHER, Mylan, 33/64 x 1
12 1860221 2 P, Quick
13 1678283 1 LEVER, Shift
14 1960261 2 FIN
15 1678377 2 CLEVIS
16 1678436 2 MNLIT, Special, #10-22
17 170)8EQ 2 NLUIT, Collar
18 1703847 1 CABLE, Transmission
18 1678362 1 THROTTLE ARM
20 1921319 2 WASHER, 1/4
21 1823358 1 LOCKNUT, 1/4-20
22 1678371 1 CABLE, Throtile
23 15930531 1 SCHREW, Rd. Hd_, #10-32 x 1/2
24 18923711 1 LOCKWASHER, Ext. Tooth, #10
a5 158475 1 CLIP, Throitle Cable
25 1910631 1 WASHER, #10
i 1828319 1 WUT, #10-32
28 1678366 2 WASHER, Nylon, 17/84 x 3f4 x 7/8
o9 1921960 ] CARRIAGE BOLT, 1/4-20 % 1
an 1678245 1 PAMEL, Steering Celumn
a1 16TE36D 6 SCREW, Hex, Type AB£14, 1/4-14 x 5/8
A2 1678437 2 MAT, Foot
a3 1676647 5 SPEED NUT, "L Type, #14
4 1924855 3 SCREW, Taptite, 5/16-18 x 1/2
LIS 1703434 1 COLUMN ASSY ., Steering {1 681654)
71703434 1 COLUMM ASSY,, Steering (1651658}
36 1703205 1 CONSOLE, Stearing Solumn
arF 1678419 q SCREW, Taptite, 1/4-20 x 3/4
ag 1700880 i SPACER, Shift Lever
38 1705004 1 GROMMET
40 122186 1 CLAMP
41 172176 1 GROMMET
42 1704862 1 GROMMET
43 1664847 1 SCREW, Taplite, 5/16-18 x 3f4
44 1920397 1 NUT, Hax, Esna Lock, 1/4-20

23



Elecirical Group - Front Harness

257

Sma Hef. Mo. 36, Consale
& Controls Group.

After installalion, key switch

must not engage slartor in

"START" position with transmission
in gear ar FTO levar engaged ar both,

in frame and up Through

inzide of stearing cofumn, To main harness {see
Ael. Me. 27 gn page 26).

NOTE: Use standard hardware
torgque spes, char unlass
olherwiso notad.

24



Mig. No. 1691654, 1691658

Elecirical Group - Fromt Hamess

Ref. Part

No. Ha, Gy, Cascription
1 1677E63 1 NUT, Special
2 1676130 2 LAMP, Indicator (Gty. 3 on 125 HF & 16 HP
3 122184 1 SWITCH, Taggle
4 1704348 1 KEYS & RING
5 1704347 1 NUT, Adapter
6 832747 2 TIE, Cable
7 1679006 1 SWITCH ASSY., lgniton

fincl. Ref. Mos. 4 & 5)
8 16774834 1 MODE
) 1679954 1 HEADLIGHT ASSY.
10 175800 ] SWITCH ASSY., P.T.0O. {Incl. Ref. No. 1)



Electrical Group - Main Hamess

Tr2153

Ptaca over front edge 1
of battery bax.

Ground to leit
trant engine mount.

30

3l 1

Torque to
AR-45 in 1bs.
{2 places)

To electric wa Flaca sirap (Raf. Moy, 8)
clutch. To englne argund the back of baltary
chargir'lg I::_i|lGU“- learminals, Attach hooks {Rot.

- - Mo 18 in round holes of

e \ 35 batlery tray.
T 34 H
G }
round to lelt
f i 13
niﬂﬁ'nf_"“'“e eg\gg

Teo front portlon
of harness {sce
page 24].

Inzert into boot p
in before mltaching. Shide
22 ool gwvar cennection.

NOTE: Usa standard hardware
forqua spec. chark unlass
otherwise noled.

26



Mig. Nop. 1691854, 16816558

Efectrical Group - Main Hamess

Ref. Part
Hao. No. oty. DascHption
1 172436 2 CLIP, Wire
2 1923344 4 CAPSCREW, Hax, 1/4-20 x 314
3 1821318 2 WASHER, 1/4
& 1816984 2 LOCKWASHER, 1/4
5 1916822 2 MUT, Hex, 1/4-20
] 1704581 1 VENT CAP, Dattery
T 1704285 1 HOSE, Draln, Battery
B 1703589 1 CABLE ASSY. {Battery to Ground)
9 1655872 1 STRAF, Battery
10 1667805 1 BRACE, Battery Hald Down
1 80222 3 CLIP, Wire
12 1708008 3 CLAMP, Wire
13 1703373 1 SWITCH, Szat
14 1921880 2 LOCKWASHER, Ext. 1/4
15 1960357 2 SCREW, Rd. Hd., 1/4-20 x 3/4
15 122023 1 COVER, Terminal
17 1060204 2 HUT, Hex, Whizlock, 1/4-20
18 1701700 a CLAMP
18 1703473 1 GROMMET
20 225582 3 SCREW, Taptite, 1/4-20 x 3/4
21 1665238 1 CIRCLIT BREAKER
22 1658818 1 CABLE ASEY | Starter
23 1817358 2 LOCKWASHER, 5116
24 1920263 2 MUT, Hex, 51 6-24
26 1703247 1 SOLENCID
26 170OFIss i MODLUILE, DS§, Interiock
27 1704045 1 WIRING HARNESS
28 1703851 1 CABLE ASSY. {Battery Posftive)
29 170441 1 BATTEAY, 12 Vol
30 1708247 1 MOLDING
k1| 1704739 2 TIE, C=bla
32 1679832 1 EWITCH, Tandem
33 1917458 i WASHER, kG
34 1930847 2 LOCKWASHER, #5
35 193103 2 MLUIT, Hex, E5-40
3B 1678308 2 STUD, Switch, Mounting
ar 1923358 2 MLIT, Hex, Lowk 1/3-20
a8 1917377 2 WASHER, 1/4



42" Mower Housing & Cover Group

A= IR

Torque kb
15-19 1. {bs.

NOTE: Use standard hardware
torgue spec. charl nnless
othenwise noted,



Mig. No. 1691662, 1691665

42" Mawser Housing & Cover Graup

Ref. Part
No. No. Gy, Description
1 1703159 1 CCVER ASSY., Belt, AL.H. (1691662)
T1T03158 1 COVER ASSY., Belt, ALH. {1691 665)
o 1927428 1 SCREW, Taptite, 1/4-20 x 3/8
3 1924856 1 SCREW, Taptite, 516 x 1/2
4 1931211 1] NUT, Hex Whizlock, 3/8-16
5 1924355 2 WASHER, 3/a
B 1703127 1 COVER ASSY., Belt, LH. (160186Z)
TITO3E7 1 COVER ASSY., Balt, LH. (1891865}
Fil 1931277 4 MUT, Hax, Whizlock, 5/16-18
8 1925125 2 WASHER, 3/8
9 1703393 1 STUD, Doukle Hex
10 1960294 8 NUT, Hex, Whizlock, 1/4-20
11 1703728 1 HOUSING ASSY. (1681862)
FIT0AT2E 1 HOUSING ASEY, (1681665)
12 1927477 2 SCHEW, Taptite, 5/16-18 2 1
13 1931348 4 CARRIAGE BOLT, 3/8-16 x 3/4
14 18568049 1 BEFLECTOR ASSY. (1591662)
71656048 1 DEFLEGTOR ASSY. (1691665)
15 1921858 4 CAPZCREW, Hex, 1/4-20 x 58
16 1921319 4 WaASHER, 1/4
i7 1608331 2 CUP, Baffle
18 1608135 1 BAFFLE
19 1666147 a2 BLADE
20 1960252 4 CARRIAGE BOLT, 1/4-20 x 5/8
bt | 1665700 1 BAFFLE, Discharge
22 108186 2 CUP, Baffie
25 1960223 1 CARRIAGE BOLT, 5A6x 1-1/4
a4 1660562 1 GUARD, Mawer Discharge
25 1919381 1 WASHER, 516
26 1831333 1 CARRIAGE BOLT, 5A6-18 X 3/4
27 1824840 2 WASHER, 3/8

29



42" Mower Support Group

PR
i
",
Ty
- .,
. :
T
/I
.

NOTE: Use standard hardware
torque spac. chart unless
otherwlse noted.,

30



Miy. No. 1621862, 1691865

42" Mower Support Group
Ref. Part
No. Ho, Gty. Description
1 1705033 1 MCWER ARM ASSY. [1691662)
71705039 1 MOWER ARM ASSY. {1651665)
2 174215 2 PIM, Hitch
3 1918196 2 PIN, Hair Pin
4 1931211 4 MNUT. Hex Whizlock, 3/8-16
5 18935041 2 NUT, Whizlock, 71614
] 1703023 1 BUPPORT ASSY.
F 1831277 2 MUT, Hex Whizlock, 5/16-18
B 1831333 2 CARRIAGE BOLT, 5M16-18 x 3/4
L= 1960043 2 CAPSCREW, Whizlack, 7A6-14 x 1
i0 1703724 1 ROCKER ARM ASSY.
i1 1703763 2 BEARING, Block
12 1930544 e NUT, Centerock, 1/2-13
13 176440 4 BUSHING
4 1704458 1 AXLE ASSY., Mawer {Incl. Ref. Mos. 11 & 228)
15 1702550 2 YOKE ASSY.
16 18660286 2 CAPSCREW, Hex, 1/2-13 x 3-1/2
17 1678304 2 SPACER
18 1702483 2 WHEEL
16 1860378 e NLT, Esna Lock, 1/2-13 (Thin)
24 921133 i FITTING, Greass, 1/4
21 LLETANET 2 BUSHIMNG
BE 1060365 2 SCAREW, Seif-Tapping
23 172622 2 BOLT, Shaoulder, 3/8-16 x 1-11/32
24 18927969 a CAPSCREW, Hex, 3/3-16 x 1-1/2
25 18922755 a WASHER, 3/8
26 1703115 a2 SPACER
27 1924366 2 WASHER, Plain
28 13960020 2 WasHER, Plain
o5 1960027 2 WASHER, Piain

A



42" Mower Drive Group

A-T100G

Engina Pulley

el Idler pulley
//C _)} mounted to Eframe.

arior Drive Pulley See Frame Group

lor hardwarc.

Idlar Pullay
{Raf. Ma. 1)

Artar Drlvo Pulley 14

NOTE: Use standard hardwarsa
torque spec. chart unlcss
otherwize noted.

32



Mig. No. 1691662, 1691665

42" Mower Drive Group
Fet. Part
No. Ha. Gty. Descriplion




42" Haight Adfusting & Roffer Group

St 1084

Pre-assemble rods
[Ref. Mn. 31) and
clavis {Rof. Na. 13}

to i7-3/84" dimension,

MOTE: LU=s slandard hardwarne ‘” 24
torgua spac. chart unless

olharwise noted.

34



Mig. No, 16971662, 1621665

42" Height Adjusking & Roller Group

Ref. Part
Ho. Ho. Qty. Description
1 1665693 4 EQLT, Shoulder, 3/8-18
2 1524361 4 WASHER, 1/2
3 1703040 1 SHAFT ASSY.. Roller
4 1768933 i GRIP
L] 1703532 1 LEYER, Contral
B 1978452 2 FIr, Catler
T 1602946 4 SPACER
3] 1960020 15 WASHER, 5/8
2] 1668513 ) ROELLER
10 1822755 1 WASHER, 3/8
11 192g352 4 NUT, Whizlock, 3/8-16
12 1704870 1 ARM ASSY., Mower
13 1923087 2 FIN, Clevis
14 116350 2 MLUT, Hex, 2/3-16
15 19181096 2 PIM, Quick
16 108157 2 CLEVIS, Adjusting
i7 1931277 11 MUT. Hex Whizlock, 5/16-18
iB 1931211 i) MUT. Hex Whizlock, 3/8-16
19 1603263 1 BAR, Rollar
20 1603264 1 BRACKET, Roller Suppart
21 18931148 5 CARRIAGE BOLT, 3/8-16 x 3/4
22 1331332 i CARRIAGE BOLT, 5/16-158 x 5/8
23 1231333 G CARRIAGE BOLT, 5/16-18 x 53/4
24 1703206 1 BOD ASSY. Reller, L.H.
25 17001584 2 WHEEL
25 19124359 2 MUT. Hex, Esna Lock 3/8-16
27 1603260 1 BRACKET
28 927793 2 RIMG, Retaining
29 1703450 1 SHAFT ASS5Y.
a0 1703204 1 ROD AZSY., Roller, R.H,
31 1703149 2 ROD, Adjusting
3z 1703034 1 QUADRANT ASSY. (Incl. Ref. Nos. 33 - 35)
KX 10542 3 RIVET
34 1663222 1 EPRIMNG
a5 1 QULADRANT [See Rel. No. 32)
36 1213458 1 FIM, Cotter
a7 1665374 2 3TRAP

35



42" Arbor Grotip
...—I—-— Torque to 50-70 It [bs.

&2

\\E’,I A-+1005
&

F-—
Py Er—3
e gmae——5c0 Mowear Drive Group. T
T ; T
v

e g
o Y [
- 1 =
- ! s . .
- H : L Fill arbors with
. ' ; - multipurpasa greasa 9
FaA !
: w Lo Tl after gaskot formor
1 - .
o, o o aes “-.._ has cured.
" : | iy -
o

MOTE: Use standard hardware
torque spec, chart unlass
atherwise noled.

Torque o 50-70 H. Ihs.

35



Mig. No. 18971662, 1831865

42" Arbor Group
Ref. Part
Ho. No. Qty. Description
1 1836723 3 CAPSCREW, Hex, 7/16-14 x 1-3/4
2 1918159 a LOCKWASHER, 7/ &
3 1933263 a WASHER, 7116
4 1657969 3 SHIELD, Bearing, Upper
5 16565729 3 HOUSING, Top
& 1683336 3 SHAFT & BEARING ASSY.,
{Inci. Ref. Nos, 7 & 8
7 1673584 3 SHAFT, Arbor
8 108202 & BEARING ASSY.
5 1703273 3 HOUSING ASSY., Aroor Bottom
{Incl, Ref. Nos. 10-11)
10 1704314 3 FITTING, Grease
11 3 HOUSING, Bottorn (See Ref. Mo 9
12 16684847 14 SCREW, Taptite, 5/16-18 x 3/4
13 1664241 3 WATHER, Shim
14 1700229 3 SHIELD, Grass
15 1622777 3 ADAPTOR, Blade
16 1672132 3 COLLAR, Mower Arbor
17 1656927 3 WASHER, Spline
15 1656916 a WASHER, Spring
19 1923491 3 CAPSCREW, Hex, 7/16-14 x1
20 1797335 3 GASKET, Foam

37



Decal Group

SAFETY DECALS

Ax WARNING ) MOWER Ligt

= [OROr110F OA 31ART SUOMALT E:'|II::.;I'¢|'1
WNEM PRI IPHLL A D3NN

= WM UF N0 OOAN THF FACT O7
BTEEM SLLFES. MEYTI MOATTS THE FAGE

@ SELECT 515w SHOUMD SFEED EEFLRE
DANMME MO A SIQrT

= MEVINOMTALIT O 20N S EATLITA
TER | WHICA B3 4, FISEGF 4 FEET
{34 WcTERR ERTICALLT 1 Fa FEET
A1 I FOAZONILLT

Ael. No. 4

i DANGER °

X A

AOTATING CIFTTING BLADL

AOTATINE CITTIHG BLADE
] NIT PUT HRHOE

00 HCT OPERATE WIWIA

OR: FEET LWDIR i, WATHOIFT QLfLLErOA
MOWER CECE WHILE O LHTHE GRASS
ELARE IS ROIATIAG l\, CATCHER Id FLME,

Ref. No. @ Ral No. 11

38

4k GAUTION

TO AYQLD POGSIBLEINJURY
AT DRI A ML |

= NWRAE O MW W WO P LTI N
OF L [T

-¥or T IEWILTE, GG ST IS
SITHPLAT RFCWIERE
]

= O CL W1 W EHORIDR W
AW JIHER PFELT1IND

RSO

Rel. Mo, B

AT 1506

IGHITION SNHITEH

Ty,

}

LT

CEUTCH & BRAKE

PRTWE
I
CIUICe e

| no RiDERS

Mol Shown



Mig. No. 1681554, 1691658, 16916562, 1691665

Deacal Group
Ref. Part
No. Mo. Qty. Description
1 1704181 1 DECAL, Side, R.H., 12 {Simglicity)
1705018 1 DECAL, Side, R.H., 12 {Deuitz)
2 1704182 1 DECAL, Side, L.H., 12, (Simplleity)
1705017 1 DECAL, Side, R.H.. 12 {Deutz)
3 1704184 1 DECAL, Drive Balis (Simplicity)
1704189 1 DECAL, Drive Belts (Deutz)
4 1704480 1 DECAL, Stability
5 1 TRACTOR |.D. PLATE (Not Serviced)
6 1704183 1 BECAL, Caution & Controls (12 HP)
7 im4186 1 DECAL, 12FC
8 1 MOWER LD FLATE (Not Serviced}
a 1704276 1 DECAL, Canger
10 1 DECAL, CPEI {not Serviced)
1 1704277 1 DECAL, Dangsr
12 1708070 1 DECAL, Bslt Layout (Under Cover)(Simplicity}
1704325 1 DECAL, Belt Layout {Under Cover){Deutz)
13 1704383 1 DECAL, 457
14 1704482 1 DECAL, Paint
15 1703995 1 DECAL, Instrument Panal
16 1704807 1 DECAL, O Light {Simplicity)
1703996 1 DEGAL, il Light {Deutz)
Not Shown
1700805 1 DECAL,"No Riders" {Located on back upper
rlght hand corner of seat deck.)
1703596 1 DECAL, "Cil" indicator light
Touch-up Paint
Touch-up
Cage of 12 Daubers
Paint Color Spray Cans CGuarts Spray Cans 12/Carton
Deep Orangs 1685611 16856812 1685614 1635616
White 103044 1685032 16851782 16855560
Texturad Black 1685610 16BSE1T 1685618 Nat Avail.



FPeerlass Transmission Modaf 700-018




Mfg. No. 1681654, 1631638

Feerfess Transmission Mode! 700-(118

Ret. Part
No. Ho. oy, bDescripilon
1 Froos1 1 CASE, Transmission
2 fra2083 1 COVER, Transmizsion
3 76232 1 SHAFT, Output
4 TTE121A 1 GEAR, Spur {20 testh}
5 TTR122A 1 GEAR, Spur [22 teeth)
G TTE123A 1 GEAR, Spur {25 teeth)
7 TTE124A 1 GEAR, Spur (30 teath)
8 FTB125 1 GEAR, Spur (35 teath)
L] 74268 1 CCOLLAR, Shifl
10 785083 1 SPROCKET. (18 teeth}
11 796062 1 SPROCKET, (9 teath)
12 776134 1 SHAFT, Counter
13 TTE137A 1 GEAR, Bevel {42 testh)
134 ¥7E8136 1 GEAR, Spur (15 teeth)
14 FTE126A 1 GEAR, Spur {20 taath)
15 ITEI2TA 1 GEAR, Spur (25 teeth)
16 T7R1284 1 GEAR. Spur (23 testh)
17 TTE1204 1 GEAH, Spur {30 teeth}
18 775194 1 SHAFT, Input
19 FIB113A 1 BEVEL PINICN., Input
20 786047 1 SPROCKET (8 teath)
o7 701054 4 BUSHING, Flanged
L] 786081 1 CHAIN, Roller {Mo. 41 chain, 24 links)
] FEQOT2 g WASHER, Thrust
30 FEQDBG 2 BEARIMNG, MNeedle
k]| 782072 1 RIMG, Fetaining
3z 792035 1 RING, Retaining
s TEO109 1 WASHER
34 TEBOAD 1 RING, Relaining
35 TR42ET 1 ROD & FORK ASSY., Shift
36 702073 4 SCREW, Flanged Hex Hd., Thread Forming,
1/4-20 x 1-/4
ar TY20BIA, 2 KEY
40 F92077 1 EALL, Steel, 5/16"
41 792078 1 SCREW, Sat, 3/8-16 x 3/8
42 T92079 1 SPRING
43 FA0108 5 WASHER, Thrust
44 FA20M 1 " RING
45 792074 1 PLUG

NOTE: Above llsled parts must ba ordered from your local Tecumseh/Peerless
distributor. Service, warranty and parts lor Pesrless producta are not handled by
Simplicly.

41



Peerless Differantia! Mads! 100-080

See [Ditterantial & q
Franl Whoel Groups. o

42



AMfg. No. 1681654, 1691850

Pssriess Differential Modse! 100-080

Red. Part
No. Ho. Oty, Desctiplion
1 774857 1 HOUSING, Differential Carriar {Incl. Ref. Mo, 13)
14 TT4B58 1 HOLUSING, Differential Carrigr {Incl. Ref. Mo, 13)
2 7r4704 1 AXLE (8-83/84" Long)
3 774705 1 AXLE (22-9/84" Long)
4 gy 2 GEAR, Bevel
5 TTE06ES a GEAR. Pinion
B THEDS3 1 PIM, Dvive
7 0088 2 WASHER, Thruszt
g TEOQ01 2 WASHER
10 7a2125 4 RING, Snap {Fkg. of 2]
1 Ta2044 4 SCREW, Flanged Hex Hd., 5/16-18 x 3-15/16
12 792042 4 MUT, Lack, 5/16-18
13 TEQOTT 2 BUSHING
SPROCKET CHART
Far Mo. of
Mo Taalh 0.0.
FAGD41A 45 7.389
TAGHZ 40 6.550
Fag43 54 a8.623
TAB0R1 G0 2.8
TABTH 48 7920

NOTE: Above lislad parts must be ordered from your lacal Tecumseh/Peerless
distributer. Sarvice, warranly and parts for Pesrless preducts are not handled by
Simplicily.



Notes




TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE =20%
SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #3
In./Lbs. In.fLbs. In./Lbs.
Ft./Lbs. Nm. Ft./Lbs. Nm. Ft./Lbs. MNm.
8-32 iG 2.4 30 3.4 41 4.6
a8-36 20 2.3 b3 as 43 4.9
10-24 27 3.1 43 4.8 60 6.8
10-32 31 3.5 44 85 &8 7.7
1/4-20 (13 7.6 8 109 12 16.3
1/4-28 76 2.8 10 13.6 14 19.
5M16-18 11 i&. 17 231 25 34,
5f16-24 12 162 19 ’5.8 25 34.
3818 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 a5 47.86 50 5.
71614 30 40.8 50 68, 7O ge.2
7HB-20 35 47.6 55 74.8 20 108.8
1/2-13 50 e, 75 102. 110 149.6
1f2-20 55 74,8 a0 122.4 120 163.2
9f16-12 a5 884 110 149.6 150 204,
9/16-18 75 102, 120 163.2 170 231.2
5f8-11 gl 122 4 1580 204, 220 2090.2
5/8-18 100 136. 180 244.8 240 325.4
3/4-10 1680 217.6 260 353.6 384 R25.
34158 180 244.8 300 408, 424 571.2
7/8-9 140 190.4 400 544, &00 816.
7/a-14 155 208 £40 h88.4 650 297.8
1-5 220 269.2 580 788.8 800 1,224.
1-12 240 326.4 c40 B70.4 1,000 1,360.
NOTE: BOLT HEAD MARKING

i. These torque valyes ane to be used for gl hardware

excluding: [ocknuts, seff-tapping screws, thread

forming screws, sheet matal screws and socket head

aefscrews.

2. Recommended seating torque values for locknuts:
a. For prevalling torque locknuts - use 65% of grade 5

torgques.

b. For flange whizlock nuts {and screws) - use 135%

of grade 5 terques,

3. Unless otherwise noted on assembly drawings all
torque values must meet this specification.

5.A.E. GRADE;




SIMPLICITY MANUFACTURING, INC.
500 N. Spring St., P.O. Box 997
Port Washinglon, Wi USA 53074-0937

TP-1133-04
PRINTED |M LS4,
683 CCl






